2026/01/31 06:36

telescope

OEOIONN
LT S

—,

", \\'
LY
%,

\
® ® ® ®
Item Number|Parts Number Description Quantity
1 941007 Screw M6 x 10 6
2 941045 Washer M6 12
3 109705 Telescope cover, left 1
4 949709 Screw M6 x 16 2
5 941045 Washer M6 4
6 1409708 |Chain slip support 1
7 109704 Telescope cover, upper 1
8 159701 Telescope carriage, rear 1
9 941006 Screw M6 x 16 2
10 Telescope assembly 1
11 901102 Cable entry, rubber 2
12 969022RF |Hose 1
13 901115 Cable chain 1
14 941035 Screw M5 x 8 2
15 1109711 Harness 1
16 109706 Telescope cover, right 1
17 109703 Telescope cover, bottom 1
18 961013RF [Fitting, angled 1
19 941002 Nut M6 4
20 941109 Screw M6 x 18 4
21 961031RF |Nut M12 2
22 961032RF |Cutting ring 2
23 Inner beam 1

LT

L ! kY
by B, e
0000

Envirologic Support Wiki - https://wiki.envirologic.se/


https://wiki.envirologic.se/doku.php/telescope_assembly
https://wiki.envirologic.se/doku.php/inner_boom

Last update: 2020/01/16 05:42 telescope https://wiki.envirologic.se/doku.php/telescope?rev=1579182171

From:
https://wiki.envirologic.se/ - Envirologic Support Wiki

Permanent link:
https://wiki.envirologic.se/doku.php/telescope?rev=1579182171

Last update: 2020/01/16 05:42

https://wiki.envirologic.se/ Printed on 2026/01/31 06:36


https://wiki.envirologic.se/
https://wiki.envirologic.se/doku.php/telescope?rev=1579182171

